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s-frqfldr+ il-{ xqtttYt tcoqtqrlt Accreditation

Standard

Certificate

Number &

Validity

st{T

1 CETRS (Construction

Excellence Testing

&Research Services)

Sr. No. 2511, Milkat No.706,

Narhe Village, Tal Haveli, Dist

Pune

lso/lEC 17025

:2017

TC-5564,

Validity Till-

11t07t2022

Approved Lab

(Dated 9/4/2018)

BUILDCON MATERIAL

TESTING & SERVICES

PVT LTD

Suraj Plaza, Survey no.

221 5l2l 1, Swami Samarth

Colony, Near Sancheti School,

Thergaon, Pune 41 1 033

rso/tEC 17025

:2005

TC-7934,

Valid till-

25t09t2021

Approved Lab

(Dated 2818/2019)



fi.
rfrrrqnli rrq' vfrrrqnlqr qm Accreditation

Standard

Certificate

Number

st(r

Constrologix

Engineering & Research

Services Pvt. Ltd.

Constrologix Engg & Research

Services Pvt. Ltd. Plot No.

s8/l,Dlll Block PCMC

lndustrial Area Near st

Andrews School Chinbhwad,

Pune -41 1019

tso/lEc 17025

:2005

TC-6012,

Valid till-

30t0712022

Approved Lab

(Dated21 /9/201 8)

4 HITECH

CONSTRUCTION

MATERIAL TESTING

LABORATORY

Sr. no. 42l2MoraYa ColonY

Behind Raghunandan Mangal

Kary alay a, Ththwade, Pune-

411 033

IJU/ ltrt/

17025:2017

TC-81 88,

Valid till-

13t1212021

Approved Lab

(Dated 28/8/2019)

CSRL-STRUCTWEL

Lab (Pune) Private

Limited

Progress House, 54, Mumbai-

Pune Road, Shivajinagar,

Pune- 41 1 005

tso/lEc 17025

:2005

rc-7258,

Valid till-

2310512023

Approved Lab

(Dated 28/8/2019)

o lR Solutions

Construction Material

Testing Laboratory

Sr. No. 122, Dandekar Bridge'

Sinhgad Road, Near

Chunabhatti, Pune - 41 1030

tso/rEc 17025

:2017

TC-8993,

Valid till-

1310912022

Approved Lab

(Dated 2818/2019)

7 Strong Tech Engineering

Services and Research

(l) Pvt. Ltd

Sr.No.6, Plot No.30 & 31A.^Hill

View ResidencY, Lohegaon'

Pune-41 1047.

tso/lEc 17025

:2017

TC-s1 14,

Validity Till-

19t0312022

Newly ApProved

Lab
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